



Parts list						
Illustration	Quantity	Description				
A	1	Tripod head				
В	1	Chainroller holder				
С	1	Chainroller				
D	2	Tripod upperpart				
E	1	Tripod top with hook				
F	1	Chainhook				
G	1	Long chain				
Н	1	Stiffeningplate				
I	3	Short chain				
J	3	Middle part with screw hole				
K	3	Middle part of the tripod				
Р	3	Lower part of the tripod				
L	1	Grill grate				
М	1	Fire bowl				
N	3	Tripod amplifier				
Q	3	Bowl stand				

Fasteners

			\bigcirc		
Screw M5 x 30 3X	Screw M5 x 35 1X	Flat head -Screw M6 x 30 3X	Washer Ø 6 3X	Nut M5 5X	Screw M5 x 8 1X

Construction information:

• For the assembly you need a Phillips screwdriver, an 8mm and a 10mm wrench, as well as a flat work surface of at least 2 - 3 square meters.

- Please check the completeness of the parts using the parts list.
- For your safety, the screw heads should always point outwards.

• Do not tighten all screw connections until the assembly is complete, as otherwise undesirable material stresses can occur.